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Assembly Instructions for: 
THE CHEST BEDS 
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CONTENT OF BOXES 
 
 

Quantity Description Drawings 

1 Bed Base 

 

 

 

 

 

 

 

 

 

 

 
8 Boards  

(if you 
ordered 

Queen and 
King sizes) 

 

3-6 Drawers 

(If purchased) 

 

1 Headboard 

(If purchased) 

 

5 4 ½” x 5/16 Carriage Bolts, Washers and Nuts  

32 1 5/8” x 2 Screws (if you ordered Queen and King size) 

4 3 ½” x 5/16 Carriage Bolts, Washers and Nuts (if you ordered Queen and 
King size) 

 
 
 
 
 
 

Two pieces for 
Queen and 
King sizes 
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ASSEMBLY INSTRUCTIONS 

 
Thank you for purchasing Forever Redwood patio furniture.  Forever Redwood is built by Old-Growth 
Again Restoration Forestry (OGA). OGA is dedicated to restoration forestry. Sales of patio furniture 
finance our restoration work in California redwood forestlands. 
 
Tools required: ½-inch ratchet and a mallet or small hammer. 
 
Your furniture was fully assembled in the shop prior to being dismantled for shipping.  All the parts fit.  
The parts that go together have the same numbers written next to the predrilled holes they attach to. 
Please take the time to align the parts with the numbers.  If you are forcing a bolt in, the part may be 
turned around or not aligned properly.  Tap the bolt all the way into the wood to set it, then add a 
washer and lightly tighten.  Don’t over tighten or you will crush the redwood. 
 

FOR TWIN AND DOUBLE SIZES 

Step 1: Attach the headboard to the bed base with 5 bolts as shown below (If purchased):  

 
 

 
Step 2: Insert the drawers into the bed base as shown below (If purchased): 
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FOR QUEEN AND KING SIZES 
 
 

STEP 1: Attach the two sides of the base with four bolts (3 ½” x 5/16) washers and nuts.  
Align the predrilled holes. The bolts should tap into their holes. 
Make sure the bolts are tapped all the way into the wood, then add washers and nuts and tighten with 
a ½-inch. 
 

 

STEP 2: Attach the boards to the base with four screws for each board. 
 

  
 
 

Step 3: Attach the headboard to the bed base with 5 bolts as shown below (If purchased):  

 
 
 

Thank you!  If you have any questions, please call or email us. 
 


